
Return Flow Pump Station and Advanced 
Phosphorus Treatment with Facilities 
Enhancement for Clean Water Plant

Proposal for

Engineering Services

Submitted to: 

City of Waukesha
Department of Public Works

Submitted by:

September 2018



 

BI0904181308MKE  I 

135 South 84th Street 
Suite 400 
Milwaukee, WI  
53214 
Tel 414.272.2426 
Fax 414.272.4408 

 

September 28, 2018 

Mr. Jeff Harenda 
Plant Manager, City of Waukesha Department of Public Works—Clean Water Plant 
600 Sentry Dr. 
Waukesha, WI 53186 

Subject:  Engineering Services for Return Flow Pump Station and Advanced Phosphorus Treatment  
with Facilities Enhancement for Clean Water Plant 

Dear Mr. Harenda: 

As part of the Great Water Alliance (GWA) Program, the City of Waukesha (City) will obtain drinking water from 
[...]
that an energy efficient design could save up to $1 million over 20 years. The GWA will be completing a 



 

II  BI0904181308MKE 

hydraulic transient analysis to determine if there is a need for surge protection. Our hydraulics experts, who 
have extensive experience in surge protection, will consider how that analysis may affect the pump station 
design to help minimize the risk of pumping equipment being damaged from surge. 

• We are a team with no subcontractors, offering the City a single source of responsibility, with control over 
all aspects of the project. Most work will be executed by staff from our Milwaukee office, located within a 
15-minute drive to the CWP, which will save travel costs and make our team available to the City on short 
notice. The local team will be supported by the firm’s top global experts in phosphorus treatment and 
pump station design. 

We value our longstanding partnership with the City, and as such we have brought forth our best staff to work 
with you on this challenging project. The high standard of quality, service, and the professional staff we have 
committed will result in cost-effective and reliable facilities that will consistently meet effluent permit limits and 
the requirements of the diversion approval. Should you have any questions regarding our proposal, please do not 
hesitate to contact Bill Desing at 414-847-0313 or at bill.desing@jacobs.com. 

Sincerely, 

Jacobs Engineering Group Inc. 

 
 

Bill Desing, PE 
Project Manager 

AJ Catalanotte, PE 
Vice President 

 

 



Section 01—
Project Approach



BI0904181308MKE  1-1 

SECTION 01 

Project Approach 
Introduction, Background and Approach Summary 
As part of Waukesha’s Clean Water Plant (CWP) 20-year facility plan, the first phase of the plan’s recommended 
improvements has been completed including a significant upgrade to solids processing and significant 
improvements to mechanical and process facilities. In 2017 the Final Phosphorus Compliance Alternatives Plan 
was completed that developed a plan for how the Clean Water Plant will meet Wisconsin’s new, more stringent 
phosphorus effluent limits. Part of the purpose of this project will be to build on the compliance alternatives plan, 
finalize evaluation and selection of the phosphorus treatment method(s) and complete the final design 
documents for the phosphorus treatment facilities. 

Waukesha is in the process of changing drinking water supplies from the current well systems to Lake Michigan 
water provided through the City of Milwaukee. The Great Lakes Compact allowed that switch to occur and the 
pipelines and facilities for changing supplies are being constructed as part of the Great Water Alliance (GWA). 
The Great Lakes Compact requires that treated wastewater effluent be returned to Lake Michigan through a 
pipeline that will discharge to the Root River. We will design a pump station to meet these requirements as 
part of this project.  

Key members of our team have for the past 18 years been working with the City on water supply issues, approval 
of the Great Lakes Compact, addressing wastewater permitting issues and amending the Clean Water Plant 
Facility Plan. We will use the experience and knowledge gained through that work to help ensure that facilities 
design will meet the effluent permit and requirements of the Great Lakes Compact. 

Existing Tertiary Treatment Process  
The existing tertiary process consists of ferric chloride chemical feed, chemical mixing through aerated influent 
channels, tertiary settling (using the existing “Coagulation Basins”), and effluent sand filtration. During dry, low 
flow years, by using high chemical doses, the existing system can achieve effluent phosphorus concentrations 
close to the likely future limit of 0.06 mg/L. However, there are concerns regarding the ability of the system to 
perform at that level reliably during high flow rates.  

The existing “Coagulation Basins” are essentially tertiary clarifiers and City staff have noted that the basins 
remove little to no phosphorus. The could be due several things including poor floc development in the aerated 
channels, floc shear in the center well feed of the clarifiers, resuspension of settled solids due to local velocity 
currents or rake mechanism operation, or high overflow rates.  

Using WDNR 5 gallons per minute per square foot (gpm/sqft) maximum overflow rate for sand filters, with one 
filter out of service, the filters have a capacity of 31.5 mgd. However, filter performance has been shown to 
deteriorate at about 13 mgd and at 20 mgd they are hydraulically limited because flow backups through the 
backwash troughs which bypasses the filters. This could be due to hydraulic bottlenecks caused the filter effluent 
piping and conduit, particle build up due to poor backwashing, limitations of the underdrain system, or a 
combination. A detailed evaluation of the hydraulic limitations could be completed if rehabilitating the existing 
sand filters is determined to be viable. 

Comparison of Phosphorus Treatment Technologies 
There are several different treatment methods that could be used to achieve the require phosphorus effluent 
limits. The Final Phosphorus Compliance Alternatives Plan developed budgetary present worth costs that were 
later adjusted in a Facility Plan for the following alternatives: 

• Blue PRO reactive filtration 



SECTION 1—PROJECT APPROACH 

1-2  BI0904181308MKE 

• ACTIFLO® ballasted sedimentation 
• CoMag® ballasted sedimentation  
• Rapid Mix, flocculation, disc (aka cloth) filtration 

As part of the project at hand, we will refine and expand upon the previous evaluation of treatment options that 
was done and evaluate other low phosphorus treatment options that may be viable including any new or 
emerging technologies. Our team will provide the City with a thorough and comprehensive evaluation of the 
alternatives and the information needed to help the City determine which alternative is the most cost-effective 
solution that meets the specific needs and goals of the City. While finding a solution with a low life cycle (capital 
and O & M) cost will be critical, it will also be important to consider non-monetary factors such as reliability, 
ability to consistently achieve effluent limits, and maintenance requirements.  

Sand Filtration  
Granular media filtration, commonly referred to as sand filtration, is the most common and well-proven form of 
filtration used in water and wastewater treatment (Exhibit 1-1). The type of granular media chosen is often based 
on pilot testing and is typically either single media with sand or dual media with sand and anthracite coal. In 
tertiary applications, often rapid mix, coagulation and flocculation precede filtration to increase the efficiency of 
particle removal. In some applications, a tertiary sedimentation step is included between flocculation and 
filtration to settle solids, reduce solids loading on the filters and increase performance. Tertiary sedimentation 
can also use recycling of settled chemical solids to overall chemical dosing – a recent innovation that our team has 
implemented. In some applications, the tertiary sedimentation step utilizes Lamella Plate Settlers to allow a 
higher loading rate and a smaller footprint. 

Over their lifetime, most media filtration systems will undergo rehabilitation to extend their life. The 
rehabilitations typically include replacing underdrains, filter face piping replacement, improving backwash 
efficiency, and replacing filter media. A rehabilitation brings the performance of an aging filter back to the original 
design criteria. With proper media selection, filter performance can often be actually made better than the 
original design performance. The City has completed improvements to the existing filtration system; including 
face piping replacements, valve modifications, automation, and improvements to backwash water supply storage 
and any project to improve filter performance should build on the City’s work. The enhancements would likely 
include replacement of the underdrain system, replacement of the filter media, replacement of the backwash 
troughs, and the incorporation of air:water backwash with new backwash blowers. The project would also likely 

EXHIBIT 1-1 
Typical Granular Media Filtration 

Rapid Mix Flocculation Sedimentation 
(Optional)

Metal Salt

Return to 
Primary 

Treatment

` To 
Disinfection

From Final 
Clarifiers

Media Filtration

 



SECTION 1—PROJECT APPROACH 

BI0904181308MKE  1-3 

include modifications to the existing coagulation basins to improve mixing and chemical floc development. 
Improvements to the existing tertiary clarifiers (Coagulation Basins) could improve performance and decrease 
solids loading to the media filters. 

Ballasted Flocculation 
The ballasted flocculation process is a compact clarification system that uses a ballast to accelerate flocculation 
and settling that is widely used for the treatment of drinking water. Application of ballasted flocculation for 
wastewater is relatively recent for and is used for removal of TSS, BOD, and phosphorus. 

The ballasted flocculation system typically includes a mixer, an injection tank, a maturation (flocculation) tank, 
and a settling tank. A coagulant is added upstream of the influent pipe mixer and the flow enters the coagulation 
tank, followed by the injection tank where the ballast and polymer are added and the particles agglomerate and 
grow into high-density flocs that settle quickly in the settling tank. Lamella plates enhance settling and allow the 
surface overflow rate to be increased significantly. The settled sludge and ballast are collected in the settling tank 
and pumped to separation units to recover the ballast, which is recycled back to the injection tank while the 
sludge is discharged to the headworks, or solids treatment system. 

Two common ballasted flocculation processes are ACTIFLO®, which is a proprietary technology developed by 
Krüger, Inc., and CoMag® by Evoqua. The ballast in ACTIFLO® is microsand, which is recovered using a 
hydrocyclone. The ballast in CoMag® is magnetite, which is recovered a rotating magnetic recovery drum.  
Exhibit 1-2 shows a general process configuration for ballasted flocculation. 

EXHIBIT 1-2 
Coagulation/ followed by Ballasted Sedimentation Process Flow Diagram 

 

 

Ballasted flocculation has been demonstrated at pilot scale at the CWP by both ACTIFLO® and CoMag®. The pilots 
met the 0.06 mg/L phosphorus effluent limit and established approximate chemical doses and showed the ability 
to handle secondary treatment upsets. A disadvantage of ballasted flocculation is that if performance upsets are 
not caught quickly, the system can potentially quickly have a complete failure much faster than lower rate two-
stage (sedimentation followed by filtration) systems. This is because ballasted flocculation is a high rate rate 
system therefore moves much faster to failure when conditions change whereas a two-stage system uses tertiary 
sedimentation as second stage polishing stage that can treat first stage upsets. 



SECTION 1—PROJECT APPROACH 

1-4  BI0904181308MKE 

Cloth Media Filtration 
For cloth media filtration, (also known as 
disk filtration or fabric filtration) water 
flows through woven fabric media that is 
mounted on a series of disks or on a drum. 
Flow through the cloth media can either be 
inside-out or outside-in. The buildup of 
solids on the cloth media causes the 
headloss across the filter to increase and 
when the headloss reaches a set point, a 
backwash sequence is initiated. Unlike sand 
media filtration, backwashes in cloth media 
can occur while the filter is in operation 
which means less filters are required. Cloth 
media filters have backwash rates that are 
as much as 90 percent less than sand filters.  

However, the footprint required for cloth 
filters is significantly less than an equivalent 
capacity granular media filters due to the 
vertical configuration of the filter disks (Exhibit 1-3) that provides a large filtration surface area in a small 
footprint. Cloth media filters is that they can be retrofitted inside existing sand filter which avoids the significant 
cost of constructing new concrete walls and a building.  

 For most “inside out” filters, the cloth disk is a flat polyester sheet with a 10-micron pore size and backwash uses 
a high pressure/low volume wash that with filtered effluent. Kruger is one of the most well-established 
manufacturer of this filter type and they do not recommend filters where phosphorus limits are less than 0.075 
mg/L unless long term testing is completed. The media for the “outside in" cloth filter type is usually a cloth pile 
similar in appearance to shag carpeting with pore sizes of 5 to 10 micron.  

The effective pore size is reduced by the filter fibers and deposited solids to as low as 2 to 4 microns. Aqua 
Aerobics (Aqua) is the most well-known manufacturer of this category of cloth filter. Aqua has performed 
phosphorus speciation and are optimistic their filter could meet a 0.06 mg/L phosphorus limit, but a pilot test 
would likely be required for Aqua to guarantee performance. At least 7 filters would be needed for a 32 mgd 
capacity system for the CWP. 

Comparison of Tertiary Treatment Technologies 
The advantages and disadvantages for the commonly used tertiary treatment technologies for low phosphorus 
limits discussed above are briefly described on the next page in Exhibit 1-4. 

  

EXHIBIT 1-3 

 



SECTION 1—PROJECT APPROACH 

BI0904181308MKE 1-5

EXHIBIT 1-4 
Advantages and Disadvantages of Common Tertiary Treatment Technologies 

Technology Advantages Disadvantages 

Granular (sand) 
media filtration 

Small effective filter pore size of 1 µm 
Can be rehabilitated to achieve original 
performance 
Maximizes use of existing infrastructure to 
potentially reduce cost 

Large backwash volumes and long backwash 
durations increase energy costs 
Lower surface overflow rate (~ 5gpm/SF) requires 
large footprint  
High solids loading can reduce performance 
Can result in high building humidity and filter flies 

Cloth media 
filtration 

Compact footprint 
Low backwash volumes 
Low energy consumption 
Can be enclosed to mitigate building humidity and 
filter flies 

Larger effective filter pore size: 3 to 10 µm 
Disks require periodic replacement and are costly 
May require upstream flocculation to achieve 
performance similar to granular filters 
High solids loading can reduce performance 

Ballasted 
flocculation 

Higher surface overflow rate (>25 gpm/SF) results 
in compact foot print 
High peak load capacity 
Demonstrated performance at the Waukesha 
CWP through pilot testing 

Highest chemical use 
Relatively complex mechanically 
Sand (ACTIFLO®) may is abrasive and could cause 
wear of pumps and pipes 
No full scale permitted installations achieved the 
Waukesha effluent limit 

Other Tertiary Treatment Technologies 
In addition to those described above there are other tertiary filtration technologies including tertiary membrane 
filtration, reactive filtration (e.g Blue PRO), algae-based system (e.g. CLEARAS). Based on our team’s experience 
evaluating these for other similar situations, for Waukesha, these technologies would likely have a significantly 
higher lifecycle cost compared to the other alternatives. However, they could be reviewed and considered if the 
City desires. 

Tertiary Treatment Configurations Specific to the Waukesha CWP 
There are several ways that the tertiary treatment technologies described above can be configured to be 
integrated into the site-specific conditions at the Waukesha CWP. We will work with City staff to develop and 
review potential configurations in a brainstorming-type workshop to make sure that the many potential options 
are considered to help ensure that ultimately the one best for the CWP is selected. 
[...]
including NEW Water and Oshkosh, WI. For NEW Water he is leading the evaluation of upgrading their tertiary 
sand filters to comply with phosphorus regulations at their De Pere Plant that includes a comparison of ballasted 
flocculation, sand filters, Lamella separators and cloth filters. Colin has performed wastewater treatment plant 
process modeling and uncertainty analyses for projects ranging in size from 1 mgd to 405 mgd.  

Dustin Maas, PE, Design—Process Mechanical 
Dustin Maas has 11 years of experience in wastewater and water facility planning and design. He has served as 
the process mechanical designer for a variety of wastewater projects for plants with capacities ranging from 3 to 
more than 100 mgd. Dustin is currently assisting with the preparation of NEW Water’s Final Phosphorus and TSS 
Compliance Plan, which addresses options to reduce phosphorus and TSS in the DPF effluent. He also is assisting 
the City of Oshkosh with conceptual designs of alternative for complying with WDNR phosphorus regulations.  



SECTION 3—QUALIFICATIONS OF INDIVIDUALS ASSIGNED 

BI0904181308MKE  3-5 

Alan Jones, PE, Construction Management—Resident Engineer 
Alan has more than 35 years of experience in the execution and coordination of planning, design, and 
construction phase activities. He has developed and implemented construction program organizations, delivery 
processes, and start-up activities on major wastewater programs in the U.S. and internationally. He has served 
as resident engineer on a wide range of wastewater and water project including serving as a resident engineer 
for the Milwaukee MSD’s South Shore Plant ($100M+ construction) and the Grand Chute Menasha-West, WI 
wastewater plant upgrade ($28M construction). Currently, Alan is the construction manager for the multi-
disciplinary team delivering the $169M Resource Recovery Electrical Energy construction project for NEW 
Water in Green Bay, that includes new thickening, digestion, engine generators, drying, centrifuge dewatering 
and incineration.  

Brice Wandyg, Construction Management—Resident Inspector 
Brice has more than 12 years of experience in field inspection and contract management of heavy civil projects 
including several water supply and wastewater systems. He is currently serving as the lead inspector for NEW 
Water’s R2E2 project, responsible for field inspection of a new solids processing building, including the 
construction of cast-in-place reinforced concrete, precast concrete panels, and all other structural elements, 
working under the guidance of construction manager Alan Jones. Bryce served as a construction inspector for 
the $2.3B project to upgrade to the City of Chicago’s drinking water systems that included upgrading multiple 
pump stations and replacing 880 miles of water pipelines.  



Section 04—
Ability to M

eet 
Schedule



BI0904181308MKE  4-1 

SECTION 04 

Ability to Meet Schedule  
Through our involvement with the City on the Great Water Alliance Program, the WPDES permit, return flow, 
phosphorus improvements studies, and the Diversion Permit, we are uniquely qualified to provide seamless 
coordination between those activities and the project at hand. We have a thorough understanding of the needs 
of the Program, and the experience of working with the CWP and DPW on planning related to return flow and 
phosphorus treatment infrastructure for the CWP. This experience will benefit the CWP and DPW by leveraging 
our knowledge of the past work to efficiently meet the Program schedule requirements outlined in the Water 
Utility and DPW memorandum of understanding. Our team will use our background knowledge to hit the 
ground running and avoid a learning curve for permitting issues that could otherwise consume valuable 
schedule time.  

The ability to meet the interim and final completion milestones are highly dependent on ongoing work being 
coordinated through the Program, including the approval of the 2018 Facility Plan Amendment, obtaining a 
draft and final WPDES permit, and WDNR approval of the return flow management plan criteria that will be 
authorized through the Diversion Permit. Our proposed schedule leverages past studies and incorporates new 
and updated evaluations, to achieve the overall required project schedule. Our proposed schedule allows for 
time for new process technology evaluations and a thorough pump station design that will ultimately reduce 
the City’s project costs and risks. 



SECTION 04—ABILITY TO MEET SCHEDULE 

BI0904181308MKE 4-3



Appendix A—
Resum

es



BI0904181308MKE  APP A-1 

APPENDIX 

Resumes  
Bill Desing, PE, Project Manager 
Education and Professional Registrations 
MS, Science, Environmental Engineering, Marquette University 
BS, Science, Civil Engineering, Marquette University 
Professional Engineer: Illinois, Wisconsin 

Distinguishing Qualifications 
• 32 years of experience in wastewater project management, planning, design, and operations, with significant, 

recent experience in managing phosphorus removal projects 

• Has served as project manager, senior technologist, or process design manager on numerous wastewater 
treatment facility plans and design projects for plants ranging in size from 5 mgd to more than 200 mgd 

• Has worked with several Wisconsin wastewater utilities to comply with WDNR phosphorus  

• Has been involved with projects that included design of pump stations ranging from 5 to 900 mgd 

Relevant Experience 
Project Manager and Compliance Alternatives Analysis Lead, Preliminary Compliance Alternatives Plan, NEW Water, 
Green Bay, WI. NEW Water needed to evaluate alternatives to comply with regulatory requirements for 
phosphorus and TSS as required in the December 2015 Wisconsin Pollutant Discharge Elimination System 
(WPDES) permit. Bill led a team that provided a thorough and comprehensive evaluation of each compliance 
option or combination of options, resulting in a compliance plan that is most advantageous to NEW Water. Our 
team helped NEW Water to reduce compliance costs through application of the latest innovative and novel 
treatment technologies and watershed-based compliance approaches. 

Project Manager and Compliance Alternatives Analysis Lead, Final Compliance Alternatives Plan, NEW Water, Green 
Bay, WI. The final plan built upon the work done in the Preliminary Plan. The plan included evaluating tertiary 
treatment options for their 18 mgd De Pere Plant that considered rehabilitating the existing sand filters, replacing 
the sand filters with cloth filters, and replacing the sand filters with ballasted flocculation and sedimentation (e.g. 
CoMag and Actiflo).  

Principal-in-Charge, Appleton Wastewater Treatment Plant Compliance Plan. Served as principal-in-charge for the 
preparation of Appleton’s phosphorus and TSS compliance plan. The project included extensive process modeling 
and full-scale pilot testing. 

Task Manager, Oshkosh Wastewater Plant Phosphorus Compliance Plan. Currently serving as task manager for 
preparation of Oshkosh’s phosphorus compliance plan which includes Monte Carlo uncertainty analysis, process 
modeling and evaluation of tertiary treatment alternatives. 

Project Manager, Carol Stream Wastewater Treatment Facility Phosphorus Optimization and Feasibility Study, Carol 
Stream, IL. Managed a team that evaluated the feasibility of achieving phosphorus effluent concentrations of 1.0, 
0.5 and 0.1 mg/l. A process model was developed, and Monte Carlo uncertainty analysis was used to estimate the 
achievable effluent phosphorus concentrations under a wide range of influent wastewater characteristics to 
determine the probability of meeting the limits for varying permit averaging periods. The study also included 
identifying and controlling sources and influent phosphorus. Industrial and commercial sources of phosphorus 



APPENDIX—RESUMES 

APP A-2  BI0904181308MKE 

were quantified by sampling and analyzing numerous samples for phosphorus. Recommendations were made to 
reduce phosphorus effluent through changes in plant operations and process control. 

Project Manager, Facility Plan and Design, Grand Chute-Menasha West Wastewater Treatment Plant, Grand Chute, 
WI. Project manager for the development of a 20-year facility plan and design for the Grand Chute-Menasha West 
Wastewater Treatment plant. The project included evaluating several alternatives for liquid treatment, wet 
weather flows and solids handling and disposal. The design and construction included a $27-million-dollar 
expansion of plant capacity, biological phosphorus removal, nitrification capabilities and rehabilitation and 
replacement. The design was executed on a 5-month fast track schedule to make the deadline to receive a $14M 
U.S. Federal stimulus grant. 

Task Manager, Basis of Design Resource Recovery and Electrical Generation Facility (R2E2), NEW Water, Green Bay, 
WI. Led a team in the basis of design for a $169 million biosolids processing facility to reduce fossil fuel use by 75 
percent. The facilities designed included new silo-shaped digesters, co-digestion waste receiving facilities, 
dewatering centrifuges, centrifuge thickening, odor control, drying, fluid bed incineration, internal combustion 
engines, nutrient recovery including phosphorus release tanks and fluid bed struvite formation, and a thermal oil 
heat recover system. 

Project Manager, Solids Management Facility Plan, NEW Water, Green Bay, WI. The facility plan initially evaluated 
17 solids processing alternatives to replace NEW Water’s aging dewatering and incineration system. Ultimately, 
the alternative that used digestion, incineration with advanced air pollution control, power generation, and heat 
recovery was selected for what was later referred to as the Resource Recovery and Electrical Energy Project, or 
R2E2. Our team was selected to design the R2E2 project facilities – a project with an estimated $169M capital 
cost.  

Lead Engineer, CSO Treatment and Conveyance Facility Plan, City of Fort Wayne, Fort Wayne, IN.  
Led facility planning for design of improvements to Fort Wayne's 350 mgd CSO treatment and conveyance 
system. Facilities included a 350 mgd pump station, solids removal and handling and three CSO storage ponds 
with a storage capacity of 400 million gallons. Prepared conceptual design of odor control alternatives for the 
treatment systems. 

Design Manager, 900-mgd Combined Sewer Overflow Facility, Northeast Ohio Sewer District, Cleveland, OH. Lead 
process engineer for the design of improvements to a 900 mgd CSO treatment system. The system included a 
pump station, screening and primary treatment. In addition, an evaluation of methods to disinfect the CSO 
treatment system effluent was completed. Methods for disinfection that were considered included ozone, 
sodium hypochlorite, and ultraviolet light. 

Project Manager, Energy Plan Milwaukee Metropolitan Sewerage District, Milwaukee, WI. Evaluated and 
documented more than 100 alternatives as part of a long-term plan to help MMSD achieve its’ goal of achieving 
100 percent renewable energy use.  

Project Manager, Greenhouse Gas Inventory and Energy Footprint, Milwaukee Metropolitan Sewerage District, 
Milwaukee, WI. Project manager for an inventory of greenhouse gas emissions for the District’s operations and 
facilities, including the Jones Island and South Shore Water Reclamation Facilities, the Headquarters Central Lab 
Building, the Metropolitan Interceptor Sewer System, the Inline Storage and Pumping System, and utility-owned 
vehicles. Performed the inventory that estimated emissions from each source of the six gases covered by the 
Kyoto Protocol.   



APPENDIX—RESUMES 

BI0904181308MKE  APP A-3 

Brent Brown, PE, Quality Manager, Great Water Alliance Coordination, and  
Regulatory Coordination 
Education and Professional Registrations 
MS, Environmental Engineering, University of Illinois at Urbana–Champaign  
BS, Civil Engineering, University of Wisconsin at Platteville 
Professional Engineer: Wisconsin, Ohio 

Distinguishing Qualifications 
• 18 years of experience developing and implementing permitting strategies for public and private water and 

wastewater clients 

• Proven track record of coordinating various departments within the City of Waukesha as part of the Lake 
Michigan water application, and as the current Great Water Alliance 

• Extensive knowledge of site-specific permitting needs for the City of Waukesha Diversion and WPDES permits 

• Extensive experience negotiating permit conditions with Wisconsin DNR, including with senior management 
and legal teams to develop site-specific agreements 

• Manage diverse teams of engineers, scientists and client legal counsel for planning and implementing 
nutrient, hydraulic, and hydrologic-based programs 

Relevant Experience 
Task Leader, City of Waukesha Application for Lake Michigan Water Supply, Waukesha, WI. Supported the City with 
water supply planning in 2001 through developing their application for Lake Michigan water in 2013, with 
approval in 2016. Facilitated discussions with regulatory officials to reach consensus on the analyses and 
documentation within the application and supporting documents. Developed an innovative return flow 
management plan that meet state and international requirements for the Lake Michigan diversion. Completed 
multiple assessments to evaluate multiple return flow alternatives, including assessments of water quality, stream 
geomorphology, land use impacts, constructability, flooding, flashiness, diurnal flow variations, fisheries and 
macroinvertebrate impacts, and wetlands. Developed an exhaustive environmental report for the water supply 
and return flow alternatives that is supportive of a NEPA process and EIS. 

Task Leader, Waukesha Water and Wastewater Return Flow Permitting and Facility Planning, Waukesha, WI. 
Leading a team of engineers, scientists and legal counsel to obtain the first-ever permit for obtaining Lake 
Michigan water for a community outside the Great Lakes Basin. Lead the consultant support of WPDES permit 
application and renewal, including technical works and coordination between the water and wastewater utilities 
to support the permitting for two discharge locations from the wastewater treatment plant.  

Project Manager, Adaptive Management Program, NEW Water, Green Bay, WI. Leading the development of 
Adaptive Management Plan that balances improvements at the WWTP with watershed works within the 38,000 
acres watersheds of Ashwaubenon and Dutchman Creeks. This plan integrates permit compliance strategies 
consistent with numerous Phosphorus Compliance Alternatives Plan evaluations and a memorandum of 
understanding (MOU) between NEW Water and the WDNR that was developed for the site-specific conditions 
that allowed Adaptive Management to be advantageous for permit compliance. The MOU was closely 
coordinated with the client legal counsel, and the Adaptive Management Plan includes the most comprehensive 
water quality and biological monitoring plan in the State, to allow NEW Water strategic options for meeting 
permit conditions.  



APPENDIX—RESUMES 

APP A-4  BI0904181308MKE 

Project Manager, Adaptive Management Pilot Project, Silver Creek Watershed, NEW Water, Green Bay, WI. Leading 
a team of engineers, scientists, agricultural crop consultants, and supporting dozens of stakeholders and partners 
in designing and implementing an agricultural based adaptive management project to reduce nutrient and 
sediment runoff to achieve in-stream water quality standards.  

Project Engineer, Phosphorus Optimization and Permitting Strategies, NEW Water, Green Bay, WI. Supported team 
in developing permitting strategies for permit renewal, WWTP optimization for phosphorus removal, and bench 
testing and process modeling to comply with permit and TMDL limits. Process modeling included evaluating 
operational scenarios of the two WWTPs to allow the District to develop a comprehensive operational strategy 
[...]
now and the future while considering TSS TMDL limits, the possibility of future nitrogen limits, and the 
uncertainties affecting cost of trading and adaptive management as implementation of those programs continue 
to develop. 

Project Manager and Lead Process Engineer, Nine Springs Wastewater Treatment Plant Preliminary Nutrient 
Removal Cost Estimates, Madison Metropolitan Sewerage District, Madison, WI. The Madison Metropolitan 
Sewerage District (MMSD) commissioned the Preliminary Nutrient Removal Cost Estimates Study to establish an 
understanding of the economic impacts at the Nine Springs Wastewater Treatment Plant (NSWWTP) to meet 
potential new nutrient limits. A total of nine different scenarios covering a range of potential effluent total 
phosphorus and total nitrogen effluent limits were evaluated in this study. Treatment technologies were 
identified and the top three treatment schemes for each scenario were ranked based on applicability to the Nine 
Springs WWTP, reliability to meet each scenario of phosphorus and nitrogen limits, complexity, and relative cost. 
A client workshop was conducted to discuss all the treatment alternatives identified and to adjust the preliminary 
top three ranked treatment schemes for each scenario. The top alternative for each scenario was then modeled 
using our patented PRO2D process model to size facilities and determine operating requirements, including 
chemicals, to meet the nutrient limits. Once sized, the capital, operation and maintenance, and life cycle costs 
were determined using our cost estimating software to estimate costs. The process model and costing tool were 
also used to estimate greenhouse gas emissions for each scenario. The final report included an overview of the 
project, treatment alternatives evaluated, capital, operation and maintenance, life-cycle costs, and GHG impacts. 
Jim served as project manager and lead process on the project. The Madison Metropolitan Sewerage District 
continues to use these costs for comparison to watershed-based approaches to TMDL compliance.  

Resource Recovery and Electrical Energy (R2E2), NEW Water, Green Bay, WI. During the Facility Plan, Jim 
developed cost estimates and provided triple bottom line analysis of solids processing alternatives. The selected 
R2E2 alternative incorporates anaerobic digestion which will increase ammonia and phosphorus loading on the 
aeration basins from dewatering. Jim used process modeling to evaluate the impacts. Jim evaluated alternatives 
for phosphorus compliance including primary sludge fermentation, chemical phosphorus removal, chemical 
phosphorus removal in conjunction with biological phosphorus removal, and struvite recovery in conjunction with 
biological phosphorus removal. The latter was determined to be the most cost effective alternative and it 
provided environmental benefits. Jim was a lead process engineer for developing bid documents to solicit 
competitive bids from two leading struvite recovery manufacturers.  

  



APPENDIX—RESUMES 

BI0904181308MKE  APP A-7 

Glen Daigger, PhD, PE, BCEE, Senior Review—Phosphorus Treatment 
Education and Professional Registrations 
PhD, Environmental Engineering, Purdue University 
MS, Civil Engineering, Purdue University 
BS, Civil Engineering, Purdue University 
Professional Engineer: Indiana and Arizona 
Board Certified Environmental Engineer, American Academy of Environmental Engineers 

Distinguishing Qualifications 
• 36 years of experience in wastewater treatment plant evaluation, troubleshooting, and process design 

• Internationally recognized expert in wastewater treatment process design and evaluation  

• Past President of the International Water Association; Member of the U.S. National Academy of Engineering 

• Authored numerous publications and co-wrote several manuals frequently used within the wastewater 
industry, including, Phosphorous and Nitrogen Removal for Municipal Wastewater- Principles and Practice; 
Manual on the Causes and Control of Activated Sludge Bulking, Foaming, and Other Solids Separation 
Problems, and Biological Wastewater Treatment, 2nd and 3rd Editions 

Relevant Experience 
Technical Advisor, Liquid Processes, R2E2 Project, NEW Water, Green Bay, WI. Technical advisor for this project 
consisting of digesting waste activated and primary sludges, followed by dewatering and incineration. These 
processes will generate and recover significant energy. Engines powered by biogas from the digesters will 
generate electricity, and heat recovered from the engines and incineration will be used for power generation, 
plant building heating, and digester heating. As the technical advisor for liquid processes, assisted with the 
analysis of the existing system, development of alternatives to be evaluated, and evaluation criteria. Senior 
technical advisor for the conceptual design of the R2E2 nutrient recovery system and aeration basin 
improvement–two key parts of NEW Water’s plan to reduce phosphorus effluent.  

Senior Technical Advisor, Preliminary Compliance Alternatives Plan, NEW Water, Green Bay, WI. Senior advisor for 
this project to evaluate alternatives to comply with regulatory requirements for phosphorus and TSS as required 
in the December 2015 WPDES permit.  

Senior Reviewer, Spokane County Regional Water Reclamation Facility Tertiary Phosphorus Removal Pilot Plant, 
Spokane, WA. Large-scale pilot plant to evaluate a wide variety of tertiary treatment technologies to upgrade the 
40 mgd Spokane facility to meet extremely stringent effluent phosphorus limits, approaching 0.01 mg-P/L. Served 
as member of peer review committee charged with overview and oversight of pilot plant program and review of 
final technology assessment. 

Senior Consultant, Blue Plains Advanced WWTP, DC Water and Sewage Authority (DCWASA), Washington, D.C. 
Consulted on demonstration of novel biological nitrogen removal process using half of 380-mgd Blue Plains 
Advanced WWTP in Washington, DC. Operation of demonstration plant alone resulted in significant reductions in 
nitrogen discharge to Chesapeake Bay. Extensive public outreach was critical component of demonstration 
project, which resulted in public support to extend process to entire facility. 

Senior Consultant/Peer Reviewer, Blue Plains Advanced WWTP, DCWASA, Washington, D.C. Addition and 
subsequent upgrade of nitrogen removal for this the largest advanced wastewater treatment plant in the world. 
Projects have included a full-scale test using half of the plant of innovative nitrogen removal option which was 



APPENDIX—RESUMES 

APP A-8  BI0904181308MKE 

subsequently implemented, and the following upgrade of this facility to meet more stringent (3 mg- N/L) effluent 
total nitrogen limits. 

Strategic Advisor, ARenew, Alexandria, VA. Strategic advisor to Alexandria Renew (ARenew) since 1992, This 72 
mgd Water Resource Recovery Facility (WRRF) has been rehabilitated and sequentially upgraded to meet 
stringent Chesapeake Bay discharge standards of 8 mg/L Total Nitrogen (TN) and then 3 mg/L TN while 
maintaining consistent compliance with stringent effluent Total Phosphorus (TP) requirement of 0.18 mg/L. A 
building block approach, similar to that used with the Clean Water Services facilities, facilitated sequential 
upgrade of the facility which is located on a highly constrained site in downtown Alexandria, VA. More recently, a 
Master Plan for further improvement to the facility anticipated potentially more restrictive future effluent 
standards while achieving increased sustainability. This Master Plan identified a side-stream partial 
nitritation/Anammox facility which is currently in start-up (first purpose-built facility in North America), resulting 
in substantial energy and supplemental carbon addition savings. Further application of partial 
nitritation/Anammox to the mainstream process is being implemented. In all, more than $500M in capital 
improvements have been successfully implemented. Most recently served as Technical Advisor for update of the 
existing long-range plan to anticipate future more restrictive regional biosolids management options. 

Senior Consultant, Regional Municipalities of Durham and York, Ontario, Canada. Senior consultant for an 
evaluation of the phosphorus removal capability of the existing 166 mgd Duffin Creek Water Pollution Control 
Plant (WPCP), along with options to increase phosphorus removal capability either through minor improvements 
and optimization of the existing facility or through the addition of tertiary treatment facilities. The existing 
primary and secondary (activated sludge) treatment facility meets its existing effluent total phosphorus (TP) 
discharge limits of 0.8 mg-P/L monthly and 0.5 mg-P/L annual average. Monte Carlo analysis was used to assess 
the reliability of continued compliance with current consent limits, and what the limits of increased reliable 
performance with modifications such as dual point addition of ferric chloride and polymer addition. Tertiary 
treatment options evaluated included tertiary granular media filtration, ballasted flocculation, and tertiary 
membrane treatment. 

Senior Consultant, Loudoun Water, Leesburg, VA. Senior consultant for planning, process development, design, 
start-up, and optimization of the Broad Run Water Resource Facility (WRF). This 12 mgd (expandable to 24 mgd) 
WRF is designed to produce near potable quality reclaimed water and also to comply with stringent Chesapeake 
Bay discharge requirements. Effluent discharge requirements include nutrient limits of 3 mg/L total nitrogen (TN) 
and 0.1 mg/L total phosphorus (TP) and 10 mg/L of chemical oxygen demand (COD) and non-detectable fecal 
coliforms. The facility pioneered the use of membrane bioreactor (MBR) technology for nutrient removal and 
includes upflow-downflow activated carbon contactors for water reclamation. A nine-month pilot study 
demonstrated the nutrient removal capability of MBR technology and its contribution to effluent COD and 
pathogen control for more effective water reclamation. More recently served as member of a Technical Advisory 
Panel assisting with the development of a long-range master plan (through 2070) for the Broad Run WRF, 
considering evolving treatment requirements, water reuse and resource recovery opportunities, evolving and 
emerging technologies, and other factors that could affect treatment facilities and practices. 

Senior Consultant, Tahoe-Truckee Sanitary District, CA. Constructed initially as a high purity oxygen (HPO) activated 
sludge plant, this 9.6 mgd facility has been upgraded to provide biological phosphorus and nitrogen removal. This 
facility faces a number of challenges, including significant seasonal variations in plant loadings and adverse 
operating conditions due to its location in a widely known and attractive winter sports area. Phosphorus removal 
was first required, and the facility was converted to the PhostripTM process and has become one of the most 
successful applications of this technology. Upgrade to meet stringent effluent total nitrogen (TN) requirements (2 
mg/L TN) was accomplished by adding nitrifying aerated filters followed by denitrifying filters. Final polishing in a 
leach field receiving plant effluent provides a further compliance margin of safety. On-line now for several years, 
the plant has demonstrated an outstanding record of compliance with discharge requirements.  



APPENDIX—RESUMES 

BI0904181308MKE  APP A-9 

Tony Naimey, PE, Senior Review—Phosphorus Treatment  
Education and Professional Registrations 
BS, Mechanical Engineering, Southern Illinois University 

Professional Engineer: Nevada and California  

Distinguishing Qualifications 
• 30 years of experience in the planning, design, and construction of pumping plants and water conveyance 

facilities 

• Globally renowned expert in the configuration and design of large, complex pumping systems, mechanical 
equipment selection, layouts of piping and valves, and hydraulic and cavitation analysis of pumping 
equipment and control valves, demonstrating highly sustainable, cutting edge pumping plant system designs 
that deliver the highest wire to water pumping efficiencies resulting in lower overall operating power costs 

• Developed and implemented cutting edge, variable speed pumping controls that maximize the pump 
performance envelope and operating efficiencies on some of the most complex pumping plants in the world 

• Has managed the design of 20 pumping plants with a total combined value of nearly 1 billion, including some 
of the world's largest and most complex 

• Experience in all phases of quality management, including QA/QC review of design and construction 
documents using PMI approaches 

• Proven manager with expertise with large, complex, and deep pumping plants, offering innovation in 
pumping equipment sizing and selection and flexible solutions to deliver designs on time and on budget 

Relevant Experience 
Project Manager, Evaluation for Staged Implementation, California Water Fix, Metropolitan Water District of 
Southern California. Recently led a hydraulic and pumping equipment selection analysis of a staged 
implementation plan. Project involved analyzing a single tunnel and single pumping plant up to a firm capacity of 
6,000 cfs in a short timeframe (3 weeks). This thorough evaluation assisted DWR to confirm feasibility of staged 
implementation. 

Senior Mechanical Technical Consultant, Lee Tunnel Deep Shaft Pumping Plant, Thames Water Utilities, UK. 
Responsible for the detailed technical review and development of the reference design and design-build contract 
documents for the 641-cfs, 285-foot-deep Tideway Pumping Plant, screen shaft, and pumping plant flow 
distribution structure. Consulted during the preliminary and final selections of the main pumps, valves, and major 
ancillary equipment; facility layout; equipment redundancy evaluation; materials of construction of piping, valves, 
and pumps; and during the complete hydraulic evaluation of the screen shaft facilities, pump suction intake 
chamber and piping, and discharge flow distribution structure, which included review of the system’s transient 
analysis and CFD analysis of the pump intake piping and structure, and overall system controls. Witnessed 
physical model testing, participated in preliminary and final reference design drawings and specifications, and 
witnessed factory performance testing. Delivered the operable pumping plant on time. The state-of-the-art 
integrated feed-forward controls operate the main pumps. The controlled variable speed algorithms incorporated 
within the pumping plant’s main PLC maintained pump operation within the preferred operating range of the 
pump between the maximum and minimum tunnel water surface elevations. Robust design and facility that has a 
long, dependable service life. Successful completion of integral piece of flood control infrastructure to reduce 
overflows. Respondent Contract Value: $220M (Lee Tunnel and Pumping Plant). Overall Program Value: $8.7B 
(Lee Pumping Plant—~$150M). Number of Staff Managed: 35. 



APPENDIX—RESUMES 

APP A-10  BI0904181308MKE 

Pumping Plant Design Manager, Low Lake Level Pumping Station, Southern Nevada Water Authority (SNWA), Las 
Vegas, NV. Responsible for the detailed design of an 1,856-cfs raw water pumping plant that withdraws water 
from Lake Mead via the new Intake No. 3 tunnel system and delivers it into two treatment facilities (within 
different pressure zones). The initial pumping plant includes a deep underground cavern forebay and 490-foot-
deep well shafts, each 72 inches in diameter, that house a total of 22, 3,218 hp, 46 cfs submersible vertical 
pumps, and up to 22, 4,700 hp, 46 cfs submersible vertical pumps for a combined maximum connected power of 
up to 158,220 hp. Facilities also include individual energy dissipater devices for each submersible vertical pump to 
allow startup, commissioning, and operation of the pumping plant at any Lake Mead water surface elevation; 
[...]
MS, BS, Civil and Environmental Engineering, Utah State University 
Special Studies: Instream Flow Methodologies, USFWS; River Mechanics Short Course, IDWR; Applied Fluvial 
Geomorphology Short Course 
Professional Engineer: Idaho, Montana  

Distinguishing Qualifications 
• Over 33 years of experience in fluid mechanics, hydraulic design, hydrology studies, and environmental water 

resources project planning related to wastewater and water conveyance and collection 

• Extensive experience conducting hydraulic and hydrological analyses for water supply, hydraulic structures, 
and wastewater  

• Expert in the detailed analysis of surge transients associated with pump stations  

• Exert in the application of computational fluid dynamics (CFD) for evaluating complex hydraulics 

• Has provided quality assurance/quality control (QA/QC) and senior review for numerous water hammer 
evaluations all over the world, including pump stations, wellfields, hydropower plants, and valve operating 
conditions, as well as several different mitigation alternatives such as surge tanks, surge chambers, bladder 
surge chambers, air valves, relief valves, and numerous operational transient control methods 

Relevant Experience 
CFD Modeling Lead; Activated Sludge Effluent Pump Station, Fairfax County Department of Public Works and 
Environmental Services, Fairfax County, VA. Led the CFD analysis for the ASE pump station (67 mgd) to evaluate 
the existing wet well and pumping system approach conditions to improve reliability of the pumping system. 
Since the original construction of the pump station, Fairfax County staff have reportedly experienced several 
problems with the pumps including pump failure due to cavitation. The CFD models were used to evaluate the 
efficiency of various pump station configurations. Proposed modifications included changes to the wet well such 
as guide walls and baffles along with pump bell intake improvements such as strainers, cones, and guide vanes. A 
variety of floor vane configuration were investigated to minimize the potential for clogging. CFD provided valuable 
insight in developing a cone and floor vane system that would improve the pump approach conditions while 
minimizing the potential for clogging.  

Hydraulics Task Leader, Spring Hill Water Treatment Plant Intake Pump Station, Joint Water Commission, Portland, 
OR. The pump station was performing below capacity, CFD was used to investigate the existing facility and 
evaluate proposed solutions to fix the pump capacity concerns. The JWC portion of the WTP has four vertical 
intake pumps capable of a maximum station flow rate of 85 mgd. The model consisted of the river backwater 
pond, intake screens, a common bay, traveling screens, intake bays, and JWC pumps. The main parameters that 
were investigated were approach velocity patterns, pump intake velocity distribution, pump swirl angle, and 
vortex potential. CFD was successfully used to show the effective use of several proposed solutions, as well as 
help eliminate several solutions that would not produce desired results. 

CFD Hydraulics Model/Physical Model Task Leader, Primary Effluent Pumping Station (PEPS), Sacramento Regional 
County Sanitation District, CA. Our team performed a CFD simulation study along with leading the physical model 
study for Sacramento Regional County Sanitation District’s PEPS. The PEPS facility, proposed as part of the 
EchoWater Project, will convey and lift primary effluent from the existing primary sedimentation tanks to a new 
biological nutrient removal (BNR) facility. We modeled the full buildout facility as the baseline alternative with all 



APPENDIX—RESUMES 

APP A-12  BI0904181308MKE 

six pumps operating at 130 mgd for a pump station total flow of 780 mgd. Led the CFD analysis and physical 
modeling effort for this pump station evaluation. The CFD analysis evaluated pumping performance for several 
different pump and wetwell configurations. The analysis compared general approach flow conditions, swirl angle, 
and velocity distribution criteria to acceptance criteria established in the American National Standards Institute 
(ANSI) Hydraulic Institute (HI) Standards. The analysis included CFD evaluation of 25 alternatives with different 
pump modifications and wetwell configurations to help select a configuration that met HI criteria under different 
flow conditions. The alternatives included different configurations of layouts, baffle walls, splitter plates, floor 
cones, fillets, and bay entrance arrangements. The final alternative based on the CFD modeling was then 
evaluated with a physical model. The physical model confirmed that the selected alternative would meet HI 
standards and provided some additional refinements to the final design.  

CFD Hydraulics Model Task Leader, Integrated Pipeline (IPL) Pump Stations Project, Tarrant Regional Water District 
(TRWD), TX. Led the CFD analysis effort for the three large raw water pump stations associated with the IPL 
project. The IPL project is a raw water supply program that integrates the TRWD and Dallas Water Utilities (DWU) 
water supplies from Lake Palestine, Cedar Creek Reservoir, and Richland Chambers Reservoir with intake pump 
peak flows of 150 mgd, 277 mgd, and 250 mgd, respectively. The IPL will be developed over the next 20 years and 
will provide raw water to both TRWD and DWU. The program includes raw water pipelines, raw water intakes and 
pumping stations, booster pumping stations, and storage reservoirs. Each pump station consists of several can 
pumps sharing a single wet well connected to t-screen filter intakes in the reservoir. Conducted a CFD analysis of 
the raw water intakes, wet wells, and pump can hydraulics. Performed CFD modeling to evaluate the proposed 
wet well configurations prior to the physical model testing of the pump intake and wet well designs. Compared 
results against the HI acceptance criteria to identify undesirable pump approach flow conditions.  

CFD Hydraulics Model Task Leader, Ute Reservoir Intake Pump Station, Eastern New Mexico Rural Water System 
(ENMRWS), NM. Led the CFD analysis effort for the Ute Reservoir Intake Pump Station. The pump station will 
deliver raw water to a 1-MG storage tank located at the high point of the raw water conveyance system. The 
source water for the raw water conveyance system is Ute Reservoir by means of a new raw water intake 
structure. The ENMRWS raw water conveyance system will be capable of delivering a minimum of about 5 mgd to 
a maximum of about 28.1 mgd of raw water from the Ute Reservoir intake structure to the ENMRWS WTP, with 
an average flow rate of about 15 mgd. Facility spacing for pumping equipment, piping, and typical appurtenances 
associated with a maximum design flow capacity of up to 13 mgd have been incorporated into the intake 
structure and the Ute Reservoir intake pump station. Used the CFD model to investigate the general approach 
flow patterns of the proposed pump station wet well layout. This information was compared against the HI 
acceptance criteria to identify undesirable pump approach flow conditions. Several improvement modifications 
such as splitter walls between pump intakes, flow alignment cross vanes in the pump intake bells, and various 
fillets and wedges to better align flow into the pump intakes were evaluated to identify methods to reduce swirl 
angles, improve velocity distribution, and provide better approach flow characteristics to meet HI criteria. 

CFD Modeling Lead, Kitchener WWTP Plant 2 and Ultraviolet (UV) Disinfection Upgrade Project, Regional 
Municipality of Waterloo. Senior CFD analysis and lead for development of CFD models for new pump station 
attached to UV immediately downstream as part of expansion to the 100 (400 peak) ML/d facility. The pump wet 
well consisted of a north wet well and south wet well with three pump locations in each wet well. The approach 
conditions were strongly driven by the existing facility creating very complex and undesirable approach flow 
conditions. Several flow scenarios were evaluated to determine the necessary improvements. Used CFD modeling 
to effectively evaluate several flow enhancements alternatives to bring the pump flow conditions into compliance 
with the HI standards for pump suction flow. The CFD modeling provided a cost-effective solution to maintain 
appropriate flow conditions while staying within restrictive site constraints. 

  



APPENDIX—RESUMES 

BI0904181308MKE  APP A-13 

Lin Zhang, PE, Senior Review—Structural 
Education and Professional Registrations 
MCE Civil Engineering, University of Delaware 
BS, Civil Engineering, Tsinghua University, Beijing, China  
Professional Engineer: Connecticut, Maryland, Pennsylvania, Virginia  

Distinguishing Qualifications 
• 18 years of experience in the design and modification of water and wastewater treatment plants  

• Experience in the design and modification of additional heavy industrial facilities including, mass transit 
maintenance facilities, nuclear and fossil power plants, and miscellaneous government and military facilities 

• Served as Structural Engineer of Record for various construction projects at water and wastewater treatment 
plants in Mid-Atlantic States  

Relevant Experience 
Lead Structural Engineer, North Hudson H5 Wet Weather Pump Station, Hoboken, NJ. Design and construction of 
three underground structures, including an electrical building, a pump station and a transition vault.  

Lead Structural Engineer, Rocky Hill Waste Pollution Control Facility Plant Upgrade, Hartford, CT. Lead structural 
engineer for design and construction of a primary effluent pump station, new electrical building, and modification to 
existing headworks structure.  

Lead Structural Engineer, City of Suffolk Water Treatment Plant Upgrade, Suffolk, VA. Lead structural engineer for 
the phase IIIA upgrade including design of two new gravity thickeners, a new sludge dewatering building and a 
new waste pump station. Served as structural engineer of record during construction of the facilities.  

Structural Engineer, Wet Weather Pump Station, North Hudson Sewerage Authority, Hoboken, NJ. Designed 
underground pump stations. Originated project specifications and drawings. 

Structural Engineer, Corbalis Water Treatment Plant Electrical System Improvements, Fairfax Water, Fairfax County, 
VA. Provided structural evaluation of existing facility for the installation of new equipment. Designed new access 
platform at existing basin. Designed extension to existing mezzanine floor. Provided design criteria for new 
building components added to existing facility. Provided foundation design for new transformers and generator.  

Structural Reviewer, State-of-the-Art Nitrogen Upgrade (SANUP), Alexandria Renew Enterprises (AlexRenew), 
Alexandria, VA. Reviewed construction documents for this 400-foot-long by 250-foot-wide nutrient management 
facility. Reviewed shop drawings and responded to contractor questions and change orders.  

Structural Engineer, Fairfax County Noman Cole Pollution Control Plant, Solids Upgrade Project—Contract 2, Fairfax 
County, VA. Originated contract documents including specifications and drawings for solids upgrade of existing 
facilities at Noman Cole Pollution Control Plant.  

Structural Engineer, WSSC Piscataway Secondary Clarifier and Polymer Feed System Upgrade, Accokeek, MD. 
Provided structural design of modification to the foundation of four existing clarifiers to support new rotating 
scum skimmer center column. Designed a new 200-ft diameter secondary clarifier.  

Design and Structural Engineer, 37th Street Water Treatment Plant Phase III Upgrade Project, Norfolk, VA. 
Performed design of a new UV disinfection building and modification to existing clear well and flocculation basin. 
Structural Engineer of Record during construction phase including coordination with general contractor and 
vendors, reviewed shop drawings and special inspection reports, performed structural inspection of existing clear 
well and flocculation basin during dewatering.   



APPENDIX—RESUMES 

APP A-14  BI0904181308MKE 

Kurt Vollmers, PE, Senior Review—Electrical 
Education and Professional Registrations 
BS, Electrical and Electronic Engineering, California State University at Chico 

Registered Electrical Engineer: Arizona, California, Nevada 

Distinguishing Qualifications 
• 24 years of experience performing electrical design for water and wastewater infrastructure projects 

• Specializes in design, construction, and application of power distribution and motor control systems for 
pumping and irrigation projects 

• Leads electrical design for numerous conveyance systems 

• In addition to design, he provides services during the construction phase of large water projects, including 
shop drawing review, responding to questions from the contractor, and site inspections 

Relevant Experience 
Lead Electrical Engineer, Lane City Reservoir and Dam Improvements, Lower Colorado River Authority, Lane City, TX. 
Provided design services and ongoing services during construction for the pumping plants. Project involves a canal 
inlet/outlet structure, 700 cfs relift pumping plant with four operation modes, 750 cfs river outfall structure, and 
40,000-acre foot off channel reservoir with a 5.2-mile, 35 to 40-foot high embankment. 

Electrical Engineer, Oceanside Water Pollution Control Plant, City and County of San Francisco, San Francisco, CA. 
Lead electrical designer during implementation of this $225M award-winning project including the design of four 
new anaerobic digesters, using custom-designed pump mix systems. Foam and grit management were significant 
issues during design, facility startup provided an opportunity to optimize the performance of these systems. 

Electrical Engineer, Tisdale Positive Barrier Fish Screen and Pumping Plant, Sutter Mutual Water Company, CA. 
Provided electrical design and construction services for this concrete structure, with a 150-hp pump-driven 
sediment removal system and computer control and SCADA system.  

Lead Electrical Engineer, Sankey Diversion, Natomas Mutual Water Company, CA. Project involved a $25M,  
434-cfs river intake, fish screen, and pumping plant with conveyance pipeline beneath/through the Garden 
highway and levee to an outfall structure and canal interface. The screens include five vertical turbine pumps. 
Provided electrical design, distribution, motor controls, and facility electrical for the pumping plant. 

Lead Electrical Engineer, Combined Pumping Plant and Fish Screen Project, Reclamation District 108, CA. This design 
and construction for a fish screen and pumping plant. Provided electrical design and services during construction. 
Electrical features included primary metering, transformation facilities, distribution, and control for the combined 
pumping plant and fish screen.  

Electrical and Construction Design Engineer, Sacramento River Replacement Intake Pump Station, City of 
Sacramento, CA. Provided electrical design and construction services for an architecturally unique, screened 160-
mgd pump station, located 250 feet into the Sacramento River. 

Electrical QC Reviewer, Tinker Road Storage Tank and Pump Station, Placer County Water Agency, Roseville, CA. 
Electrical QC for facilities including a 3.3-mgd and 7-mgd pump station and support systems for a 120-foot by 40-
foot building and 10-MG aboveground prestressed concrete storage tank.  

Well 16 Pump Station Design, City of Vacaville, CA. Provided electrical engineering services for a well pump station 
with fluoride and chlorine chemical feed systems to meet future water supply needs. The well building allows for 
chemical rooms and potential building expansion to meet future regulatory requirements. 



APPENDIX—RESUMES 

BI0904181308MKE  APP A-15 

Rajeev Srivastava, PhD, Senior Review—I&C 
Education and Professional Registrations 
[...]
tertiary treatment technology did not adversely impact the existing EBPR system. Deep-bed mono media (sand) 
filtration was selected for implementation at the WRF. Features included with the deep-bed sand filter include a 
tertiary pump station, four-cell filter layout, backwash system with air scour, and rapid-mixing system for 
chemical feed. The system is designed for expansion up 25.5-mgd peak hour conditions. In addition, the system is 
design for the potential incorporation of tertiary clarification to meet more stringent effluent TP limits in the 
future. The project is currently in detailed design, with construction anticipated for 2019. 

Project Manager and Process Lead, Phosphorus Removal Evaluations at the West Boise Wastewater Treatment 
Facility (WWTF), Boise, ID. Led a project to help the City of Boise identify various options to meet the upcoming 
phosphorus limits. This project investigated a range of chemical and/or biological options to meet the new 
permit levels. 

Senior Process Designer, The West Camden Sewage Treatment Plant, New South Wales, Australia. The West 
Camden plant required upgrading for both increased capacity and to achieve new stricter nitrogen and 
phosphorus limits. Served as senior process designer for this upgrade. The plant capacity was increased from 2.6 
mgd to 6.0 mgd on an average day basis. Additionally, full nutrient removal was implemented with a target 
effluent TN value of 7.5 mg/L (median) and a target effluent total phosphorus of 0.04 mg/L (median). The system 
uses a combination of biological phosphorus removal with multipoint chemical addition and metal salt recycle to 
achieve these goals at the lowest feasible chemical dosage. Data indicates that that the metal salt usage is 
approximately half that would normally be expected for these effluent goals. A key innovation in this design was 
the recycle of tertiary metal salts sludge to the head of the plant to promote further absorption of phosphorus by 
the tertiary sludge in the secondary system in combination with the high shear alum addition system. 

Senior Process Technologist and Process Lead, Clean Water Services Durham AWTF Facility Plan, Portland, OR. Clean 
Water Services enlisted our team to develop the new facility plan for the Durham AWTF. The Durham plant is an 
industry leading facility with biological phosphorus removal, primary sludge fermentation, and tertiary 
clarification and filtration to achieve very low levels of phosphorus removal. 

Lead Designer, Alexandria Sanitation Authority’s Advanced Waste Treatment Facility Upgrade, Alexandria, VA.  
Served as the lead designer for an upgrade of the Alexandria Sanitation Authority’s Advanced Waste Treatment 
Facility. This project involved retrofitting a 120-mgd tertiary settling and filtration facility with a new inclined plate 
setting system, upgrading the existing filters, and adding 10 new filters to achieve an effluent total phosphorus 
level of less than 0.18 mg/L. 

  



APPENDIX—RESUMES 

BI0904181308MKE  APP A-23 

Andy Schrank, PE, Design Lead 
Education and Professional Registrations 
BS, Civil and Environmental Engineering, University of Wisconsin—Madison  

BS, Industrial Technology, University of Wisconsin—Stout  

Professional Registrations Professional Engineer: Wisconsin  

Distinguishing Qualifications 
• 34 years of water engineering and construction management experience 

• Project manager for 100-mile-long pipeline project 

• Resident engineer for numerous municipal wastewater projects 

• Experience with a broad range of biological and physical/chemical wastewater treatment processes 

Relevant Experience 
Project Manager, Multiple Pump Station Designs, Water Infrastructure Capital Program, Confidential Client.  
Major components of the program included approximately 100 miles of mainline pipeline consisting of 30-inch 
and 36-inch HDPE pipe with eight main line pump stations. Each station covers approximately 20 acres and 
includes a 20-million-gallon, double-lined pond and wet well sized to pump 21 mgd utilizing five vertical turbine 
pumps (3,000 gpm). Approximately 25 subsystems were developed to connect the mainline to the frac ponds. 
Subsystem piping consists of approximately 300 miles of pipelines ranging from 16-inch to 30-inch HDPE pipe 
connecting to approximately 150 frac ponds. Multiple trenchless crossings using horizontally directional drilling 
(HDD) of drainage ways, wetlands, and highways were designed and range from 200 linear feet to 400 linear feet. 
HDD crossings ranged in diameter from 16-inch to 36-inch for the HDPE carrier pipe and 24-inch to 54-inch for 
the steel casing pipe. 

Resident Engineer, R2E2 Project, NEW Water, Green Bay, WI. Construction of the $170 million R2E2 project 
includes three construction packages and multiple equipment purchase packages. Construction has been 
performed by 15 contractors and subcontractors. At the peak of construction, more than 150 trades 
construction staff were on site. Andy was responsible for managing construction of an 85,000-square-foot 
solids facility building containing various sludge handling and heat recovery systems. 

Assistant Project Manager, R2E2, NEW Water, Green Bay, WI. The $170 million R2E2 is the single largest 
water/wastewater project constructed in Wisconsin in more than 25 years. The project consists of new biosolids 
processing facilities that include thickening, digestion, dewatering, drying, incineration, nutrient recovery, and a 
4-MW biogas engine system. The project’s energy systems will provide 75 percent of the plant’s energy needs 
through renewable sources, which will save more than $50 million in fossil fuel costs over 20 years. Andy’s 
responsibilities included coordinating the Basis of Design Report, preparation of Division 1 specifications and 
procurement documents, owner review coordination, and involvement with LEED document preparation. 

Assistant Manager, Metropolitan Water Reclamation District of Greater Chicago, Chicago, IL. Responsible for multi-
discipline and multi-subconsultant design coordination and bidding services. Project included $200 million in 
sludge thickening facilities at the Stickney Water Reclamation Plant. Construction included eight 80-foot-diameter 
gravity thickeners and associated pumps, wet well pump stations, and an effluent pump station in the sludge 
concentration tank complex. 

Assistant Project Manager, WWTP Design and Construction Services, Metropolitan Government of Nashville and 
Davidson County, TN. Responsible for the coordination of design and services during construction (RFIs, shop 



APPENDIX—RESUMES 

APP A-24  BI0904181308MKE 

drawings, change order requests) activities for this $117 million design-build project for a new 137-dry-tpd 
biosolids facility and associated improvements. 

Project Manager, Wastewater Treatment Facilities Expansion, Cannon Falls, MN. Responsible for client 
management, design, budget and schedule coordination. Project included design of wastewater treatment plant 
expansion including preliminary treatment, oxidation ditch, clarification, RAS/WAS pumping, sludge storage tanks 
and administration building. 

Project Manager, Daniels Island Wastewater Treatment Plant Expansion, Charleston Commissioners of Public 
Works, North Charleston, SC. Responsible for client, design, budget and schedule coordination. The project 
included design of a 4-mgd expansion of the wastewater treatment facilities including preliminary treatment, 
oxidation basin, clarification, RAS/WAS pumping, filtration, flow monitoring, effluent storage and 
chlorination/dechlorination. Effluent from this facility normally is reused for watering local golf courses. 

Project Engineer, Phase 1 Camp and Infrastructure Suncor, Fort Hills, Alberta, Canada. Project included design, 
expediting and construction coordination between disciplines and various engineering firms. Also responsible for 
leading the development and issuing over 70 Engineering Work Packages (EWP). The project included 
engineering, procurement and construction related services to support 500 – 2,500 person construction camp. 
Project included HDD raw water intake, influent transfer pumps, potable water treatment and distribution, 
wastewater collection and treatment, fire water distribution system, gas distribution, temporary power system 
and communications systems. 

Design Manager, Apogee Coal Company, Logan, WV. Responsible for discipline coordination and preparation of 
plans and specifications. The projector was a design/build Selenium treatment plant. The process included three 
pond pumping systems, blend tank, fluidized bed reactors, sand ballasted clarifiers and filter presses along with 
associated pumps and chemical feed systems. 

Project Manager, Bottling Plant Neutralization System, Cott Beverages, Fort Worth, TX. In charge of all aspects of 
design and construction related services. Managing shop drawing review, onsite construction observation, and 
preparation of the pretreatment permit application. This design/build project included a neutralization system 
and secondary containment, fiberglass neutralization tank, associated piping and valves, acid and caustic chemical 
metering pumps, recirculation pumps and pH probes, a mixer, a control panel, and indoor secondary containment 
area for bulk chemical storage and metering pumps. 

  



APPENDIX—RESUMES 

BI0904181308MKE APP A-25 

Dustin Maas, PE, Design—Process Mechanical  
Education and Professional Registrations 
BS, Environmental Engineering, University of Wisconsin—Platteville 

BS, Reclamation, Environment, and Conservation, University of Wisconsin—Platteville 

Professional Engineer: Wisconsin, Minnesota  

Distinguishing Qualifications 
• 10 years of experience in water and wastewater treatment planning, design, and construction administration

involving both liquids and solids treatment

• Process mechanical engineer experienced in hydraulic modeling of gravity and pumped flow systems and
modeling of low and high-pressure digester gas systems.

• Knowledgeable in application of wastewater treatment codes and design standards including WI NR110, EPA
40 CFR 503, Recommended Standards for Wastewater Facilities, Hydraulic Standards Institute, and NFPA 820

Relevant Experience 
Process Mechanical Engineer, Backwash Waste Pump Replacement Study, F. Wayne Hills Water Resource Center, 
Gwinnett County, GA. Process engineer responsible for the evaluation of the backwash waste pumps that return 
backwash from the sand filters to the liquids treatment train. Capacity of the pumps decreased after a new 
discharge point was placed into service. A new system curve was established and a three-pump system to restore 
pumping capacity was selected to ensure the pumps continuously operate in the Preferred Operating Range. 

Project Engineer, Wastewater Treatment Facility Expansion, City of Princeton, Princeton, MN. Project involved the 
expansion of the existing oxidation ditch wastewater treatment with biological phosphorus removal and tertiary 
filtration. The project included expanded fine screening, oxidation ditches, final sedimentation, secondary scum 
pumping, tertiary filtration, ultraviolet light disinfection, post aeration, effluent pumping, aerobic sludge 
stabilization, pumping and reed beds. Tertiary filtration options were evaluated during design that were capable 
of meeting the 0.3 mg/L phosphorus limit. Filtration options evaluated included sand filters, cloth filters by Aqua 
Aerobics, and cloth filters by Kruger. Kruger filters were selected and installed. 

Project Engineer, Hydraulic Profile Review, City of Oshkosh, Oshkosh, WI. Created a hydraulic model of the Oshkosh 
WWTF from the aerated grit chamber splitter box thru the discharge at the Fox River using WinHydro modeling 
software. An Average Day 12-mgd and Peak Secondary Capacity 65-mgd scenario were created to verify the 
accuracy of the existing hydraulic profile. The model was used to evaluate the hydraulic impacts of two 
alternatives identified in the Phosphorus Preliminary Compliance Alternatives Plan for dividing flow to all four final 
clarifiers while using half of the aeration basin capacity. 

Project Engineer, Mercury Removal Treatment Project, City of Hibbing, Hibbing, MN. Project involved 
improvements to meet a new low-level mercury limit. The project included a new advanced filtration system to 
provide low-level mercury removal treatment at the existing south wastewater treatment plant. The project 
included the addition of a new filter building with five sand and anthracite dual media filters incorporating air and 
water backwash operation. A vertical turbine pump station was designed to Hydraulic Institute Standards to 
increase head from the final clarifiers to the filters.  

Project Engineer, Resource Recovery and Electrical Energy Design, NEW Water, Green Bay, WI. Project engineer 
responsible for the design of primary sludge pumping facilities, thickened sludge pumping, and improvements to 
the cake storage building to handle solids while the incinerator is removed from service including a new high-
pressure cake feed pipe. Primary digester solids improvements included addition of automated to recirculate 
contents of scum box to break up scum mat prior to pumping to scum concentrator. 



APPENDIX—RESUMES 

APP A-26  BI0904181308MKE 

Richard Siebers, RA, Design—Architectural 
Education and Professional Registrations 
BS, Architecture, University of Wisconsin at Milwaukee 

Registered Architect: Wisconsin 

Distinguishing Qualifications 
• 29 years of architectural and design management experience in studies, designs, and construction support for 

industrial, utility and military projects 

• Building condition and space utilization assessments for numerous projects 

• Water and wastewater system vulnerability assessment experience 

• Security system and target hardening design experience 

• Design manager and architectural task leader on numerous DoD projects involving AT/FP design criteria 

Relevant Experience 
Lead Architect, Control System, Influent Pumping and Aeration Blowers Update, Oshkosh WWTP Oshkosh, WI. Lead 
architect for upgrades to the influent pump station motor room and chemical building electrical room. 

Lead Architect, De Pere and Green Bay Facility Upgrades, NEW Water, Green Bay, WI. Lead architectural designer 
on all phases of design and construction for the De Pere and Green Bay Facility Upgrades project. The project 
included security upgrades to all the existing exterior doors at the De Pere Facility, including a new gate with brick 
and concrete gate enclosures. The project also included modifications and addition to existing Influent Pump 
Station, a new 2 story grit building, new chemical storage areas and modification to the existing Service Building, 
an addition to an electrical building, along with other modifications to De Pere and Green Bay Facilities. 

Lead Architect, Water Filtration Plant Modifications and Demolition Project, Oshkosh, WI. Lead architectural 
designer on all phases of design and construction. The project included demolition of previously decommissioned 
treatment plant facilities. A new basin was designed to provide backup disinfection contact time and filter 
backwash supply storage. The basin was constructed concrete form liner and staining to look like stone. A new 
low lift pump station was constructed on the top of the existing concrete pump station foundation, which was 
part of the treatment facility being demolished. The existing high lift pump station was removed from the top of 
existing reservoir, and the new pump station was built. Both new pumps stations have a higher floor elevation 
and new pumps and equipment. Skylights are installed over the pumps in both new pump stations to allow for 
future removal of pumps and motors. 

Lead Architect, Water Treatment Plant Upgrade, Township of North Brunswick, NJ. Lead architect on all phases of 
design and construction for the Water Treatment Plant Upgrade project. The project included a new 2 story Filter 